Aluminium Ground Mounting Portrait
Concrete Foundation

www.rubiconsa.co.za



http://www.rubiconsa.com/
https://www.rubiconsa.com/
https://www.rubiconsa.com/
https://www.rubiconsa.com/
https://www.rubiconsa.com/
https://www.rubiconsa.com/

Ascent provides a new highly pre-assembled PV mounting systems, such as this Aluminium ground
mounting system. The pre-assembly of the main support beam makes installation more convenient,
requiring less labour time. The system requires few components, which are all of high quality — saving
on installation time and costs.

easy to install,
innovative and engineered to speed up installation time,
backed by a 10-year warranty and AS/NZS1170.2.2011 AMDT 3 -2012 compliant.

ud

U

Ground mounting

Extruded from Anodised Al 6005-T6 (Aluminium)

Can be preassembled, making installation quick and easy

Suitable for a variety of conditions and with popular PV panels currently in use
Inherent corrosion resistance results in lower maintenance and extended product life.
10-year limited warranty backed by the parent company (Antai Aluminium)

R

Material Yield Strength [MPa]
Tensile Strength Yield Strength
Al 6005-T6 295 263



http://www.rubiconsa.com/

Components

Part Name

ASCENT Part Number

Picture

ASCENT Ground mount beam

Type F

3600mm Preassembled with A4000000
poles
ASCENT Ground mount rail A4001010
5750mm A4001011
5000mm
ASCENT Ground mount Pole
264mm A4000000
1034mm
1922mm
ASCENT Ground mount Top
Connector A4000000
ASCENT Ground mount Bottom A4000000
Connector
ASCENT Ground mount Base |
130mm A4001030
Type E A4001031



http://www.rubiconsa.com/

ASCENT Ground mount Mid A4001040
clamp 40mm

ASCENT Ground mount End

clamp 40mm A A4001050

ASCENT Bottom Rail Clamp A5001100
ASCENT Ground mount Rail

Splice A4001070

ASCENT Grounding Lug A0001000

ASCENT Ground mount A4001120

Aluminium Angle

www.rubiconsa.com iII-EI


http://www.rubiconsa.com/

ASCENT Type A Earthing Clip A0001010 A Ay
/.#‘9.{- ¢ i [ /
ASCENT Ground mount Rail cap A4001110
ASCENT Ground mount Rail cap A4001111
ASCENT Ground mount Eyelet A4001090
Bolt M12*300
ASCENT M10x80 Bolts A4001100

ASCENT Ground mount Rubber

Rail Cap A4001110
ASCENT Ground mount Rubber A4001111
Rail Cap
ASCENT ST6.3x25 Drilling Screw A0001030

Installation Manual

Tools required for the installation

www.rubiconsa.com iII-EI


http://www.rubiconsa.com/

g ‘ 2 &
us- e )
6mm Allen key or monkey spanner Torque wrench Measuring tape
hexagonal driver bit.
} «

é’ ~ ;

/ — 1

Power tool Pen pipe wrench Rope

(M10/M14)

Installation Instruction

1. Mark the position of the concrete slabs that should be laid —as per the engineering drawing and
the drawing at the back of this booklet.

of the concrete slabs. The
- surfaces.

a. There s a heigl
concrete slabs

}

H+20
AH=20

b. The concrete slabs have a 2° deflection angle tolerance, where the maximum deflection
from the centre of the slab to the edge of the slab is 50mm.

S .

|az<2°

www.rubiconsa.com EI


http://www.rubiconsa.com/

c. When the East-West direction is flat, there is a 30mm tolerance between the slabs in
the East-West direction. There is a 20mm tolerance between the slab centres. There is
a 20mm tolerance between the slabs in the North South direction.

£20

L+20

—_

L+30
Mark the location of each anchor bolt (A4001090), ensuring that they are in the same

horizontal/vertical line.

Drill the holes for the Anchor Bolts, with two bolts per base and fit the U-base
(A4001030/A4001031) to the concrete as per the drawings.

NEH

i S



http://www.rubiconsa.com/

4. Unfold the preassembled beam (A4001000 + A4001020/1 + A4001060/1/2) and attach the U-
base (A4001030/A4001031) and beams (A4001000 + A4001020/1 + A4001060/1/2).

Including:
1 pc of M10*80 bolt,
1 pc of flat washer,

1 pc of spring washer,
1 pc of M10 nut.
Total: 1 set

| Including:
1 pc of M10*20 bholt,
1 pc of flat washer,

1 pc of spring washer
Total: 2 sets

Including:
1 pc of M10*80 bolt,
1 pc of flat washer,

1 pc of spring washer,
1 pc of M10 nut
Total: 2 sets

www.rubiconsa.com iIEI


http://www.rubiconsa.com/

5. Adjust the rails to ensure that the upper surface of the beams is on the same plane.

6. Fix the Angle Aluminium (A4001120) to the back beam using a M10x80 bolt (A4001100).

7. Insert the rail splice (A4001070) into one of the rails (A4001010/A4001011) and fasten with two
self-drilling screws. Ensure that the rails are aligned. NOTE: To avoid interference of self-tapping
screw, stagger the installation position of the screws to both sides of the rail.

www.rubiconsa.com iII-EI


http://www.rubiconsa.com/

QBE-

8. Use rail clamp (A5001100) to fix the rail (A4001010/ A4001011) to the pre-assembled and fixed
beam (A4001000), with two clamps on each side of the rail. Take not of the nut direction to
ensure that the clamp is tightened correctly.

www.rubiconsa.com E

J'.:E


http://www.rubiconsa.com/

9. After the entire mounting structure is assembled, a self-tapping screw (A0001030) into each of
the connectors (A4001020/A4001021). This is to reduce the risk of the connectors sliding along
the beams (A4001000).

Insert one Insert one
ST6.3%25 ST6.3%25
self-tapping self-tapping
screw here screw here

10. The modules can now be installed. They should be installed from the bottom to the top and
from the left to the right. Leave 50mm between the end of the rail (A4001010/ A4001011) and
the edge modules for installation of the grounding lug (A0001000).

11. Fix the modules on the rails using the mid clamps (A4001040) and the end clamps (A4001050).
Place the base of the end clamp in the rail slot and move the end clamp over the module rim.
Loosely tighten the bolt of the clamp.

EiE

- 2
www.rubiconsa.com Fﬁ%


http://www.rubiconsa.com/

12. Unscrew the base of the mid clamp (A4001040) until it is fully extended. Insert the base of the
clamp (A4001040) into the rail (A4001010/ A4001011) slot and move to the specified position.
Loosely tighten each of the mid clamps. If an earthing clip (A0001010) is required, place the clip
above the base of the clamp (A4001040) before slotting the clamp base into the rail slot
(A4001010/ A4001011).

13. Ensure thatall the clamps are in the correct positions and tighten them. The spacing between
the modules should not be larger than 3mm.

14. Install the grounding lug (A0001000) at the end of the rail (A4001010/ A4001011). Wire each of
the grounding lugs with wires prepared by the user.



http://www.rubiconsa.com/

15. Place the beam end caps (A4001110) and the rail end caps (A4001111) on the beams and the
rails, respectively.

www.rubiconsa.com iII-EI


http://www.rubiconsa.com/

Front View

Back View

EiE

X a
www.rubiconsa.com %


http://www.rubiconsa.com/

[ |

UE} |eaoaddy i 2 P URRPURS § B BOUS D
NHODS paloig
B Ui WPy weunsnipe aseq
asfy uby sag FIRMDR-FURMIO
oLxT way 45 Bupunow
L Lo|sia i ¥
! 1T &0 07T # e
duin 3 pug CTLETLF] 0l 11
uen pED| MOUS _= gt
SILGT paad s pul —
ssauybnod asepnsg g
OFEEFQ L8O T US| sU il |2UE
uolIE||BISU | wnuiwnly 21buy
] ]
GGL|” OF6I  |cel - 000e-¢ | | GI8
N W - | |
=i 004| |2 _
Tl F: TR L
e S R
— Al ROK BalEh b. = “...ua ....."_”..
L gelo
P 61 mw bal =]
i L o | E[RE T i
_u__h..w n 1 i 1 [ ' '
__n__am__m., %ﬁ_wm....m —_— S —
* G L9 LI-6 BFOI-01 0C

(e*GLES) 05201



http://www.rubiconsa.com/



